
For the best experience, open this PDF portfolio in
 
Acrobat X or Adobe Reader X, or later.
 

Get Adobe Reader Now! 

http://www.adobe.com/go/reader




 Page 1 of 45 


 


Technical Contact: Allan S. Nakanishi, PE 


Alaska Department of Environmental Conservation 


Division of Water 


Wastewater Discharge Authorization Program 


555 Cordova Street 


Anchorage, AK 99501 


(907) 269-4028 


Fax: (907) 269-3487 


Allan.Nakanishi@alaska.gov  


 


Issuance of an Alaska Pollutant Discharge Elimination System (APDES) permit to: 


 


DONLIN GOLD LLC 


For wastewater discharges from: 


 


Donlin Gold Project 


4720 Business Park Boulevard, Suite G-25 


Anchorage, Alaska 99503 


 
[...]
8.2 Best Management Practices Plan ............................................................................................ 22 


8.3 Electronic Reporting (E-Reporting) Rule ............................................................................... 22 


8.4 Standard Conditions ................................................................................................................ 22 


9.0 OTHER LEGAL REQUIREMENTS .......................................................................................... 23 


9.1 Endangered Species Act ......................................................................................................... 23 


9.2 Essential Fish Habitat ............................................................................................................. 23 


9.3 Permit Expiration .................................................................................................................... 23 


10.0 References ....................................................................................................................................... 24 


 


  







 Page 5 of 45 


TABLES 


Table 1: Technology-Based Effluent Limits for Outfall 001 [40 CFR § 440.104(a)] ............................................ 9 


Table 2: Outfall 001: Effluent Limits and Monitoring Requirements .................................................................. 11 


Table 3: Internal Outfall 010 Domestic Wastewater Effluent Limits and Monitoring Requirements .................. 13 


Table 4. Receiving Water Monitoring Parameters ............................................................................................... 15 


Table 5. Receiving Water Monitoring Stations .................................................................................................... 15 


Table 6: Schedule of Submissions ........................................................................................................................ 16 


Table 7: Comparison of Maximum Predicted Effluent Concentration to NSPS Standards ................................. 21 


 


FIGURES 


Figure 1: Donlin Gold Project Location Map ....................................................................................................... 25 


Figure 2: Line Drawing - Construction ................................................................................................................. 26 


Figure 3: Line Drawing—Operations ................................................................................................................... 27 


Figure 4: Water Management Features (Operations) ............................................................................................ 28 


Figure 5: Water Treatment Schematic .................................................................................................................. 29 


Figure 6: Surface Water Monitoring Sites within Facilities Footprint ................................................................. 30 


 


APPENDICES 


APPENDIX A. FACILITY INFORMATION ...................................................................................... 25 


APPENDIX B. BASIS FOR EFFLUENT LIMITATIONS ................................................................ 31 


APPENDIX C. REASONABLE POTENTIAL DETERMINATION ................................................ 35 


APPENDIX D. EFFLUENT LIMIT CALCULATION ...................................................................... 41 


 


  







 Page 6 of 45 


1.0 APPLICANT 


This fact sheet provides information on the draft Alaska Pollutant Discharge Elimination System (APDES) 


permit for the following entity: 


Name of Facility: Donlin Gold Project 


APDES Permit Number: AK0055867 


Facility Location: Approximately 10 miles North of the Village of Crooked Creek 


Mailing Address: 4720 Business Park Boulevard, Suite G-25 


Anchorage, Alaska 99503 


Facility Contact: Mr. Dan Graham  


 


Figure 1 shows the location of the facility and the discharge location. 


2.0 FACILITY INFORMATION 


2.1 Background 


Donlin Gold LLC (Donlin Gold) is proposing the development of an open pit, hard rock gold mine in 


southwestern Alaska, about 277 miles west of Anchorage, 145 miles northeast of Bethel, and 10 miles north of 


the village of Crooked Creek. The proposed Donlin Gold Project would be located in an area of low-lying, well 


rounded ridges on the western portion of the Kuskokwim Mountains, with elevations ranging from 500 to 2,100 


feet.  


The proposed Donlin Gold Project would require approximately three to four years to construct, with the mine 


life currently projected to be approximately 27 years. Since the proposed permit will apply during facility 


construction and operation, the expected changes to the water balance of the proposed facility through 


construction (Figure 2) and to operation (Figure 3) were evaluated in the development of the proposed permit. 


The mine is proposed to be a year-round, conventional “truck and shovel” operation using both bulk and 


selective mining methods. The proposed operation would have a projected average mining rate of 383,000 


metric tons per day (tpd) and an average process production rate of 53,500 tpd. Processing components would 


include a gyratory crusher, semi-autogenous grinding (SAG) and ball mills, followed by flotation, pressure 


oxidation, and carbon-in-leach (CIL) circuits. Conventional carbon stripping and electrolytic gold recovery 


would produce an end product of gold doré bars, which would be shipped to a custom refinery for further 


processing. State of the art mercury abatement controls would be installed at each of the major thermal sources, 


including the autoclave, carbon kiln, gold furnaces, and retort. 


The gold resource is hosted in intrusive and sedimentary rock in two main areas of the property, Lewis and 


ACMA deposits. The proven and probable reserves are 504.8 million metric tons (Mt), with an average grade of 


2.09 grams per metric ton. With an estimated process plant recovery at approximately 90%, the operation would 


produce an average of over one million ounces of gold annually. Tailings storage would encompass an area of 


2,351 acres, with a total capacity of approximately 334,300 acre-feet for tailings, reclaim water, and flood 


events. Total waste rock material is estimated to be 2,900 Mt, with approximately 2,232 Mt placed in a waste 


rock facility located outside the mine pit and the remaining waste rock backfilled in the pit or used in 


construction. The proposed Donlin Gold Project would be a camp operation accessible primarily by a 5,000 foot 


gravel airstrip. Other ancillary support facilities would be located within the Donlin Gold Project area. 


  







 Page 7 of 45 


 


2.2 Facility and Wastewater Description 


The proposed Donlin Gold Project facility consists of the following major elements: 


 An open pit mine; 


 A process plant that concentrates gold bearing minerals from the ore through crushing and grinding, and 


flotation; followed by pressure oxidation and carbon-in-leach process circuits, then conventional carbon 


stripping and electrolytic gold recovery to produce gold doré bars; 


 Anaconda Tailings Storage Facility (TSF) with an engineered dam, located in the Anaconda Creek 


drainage; 


 Waste Rock Facility (WRF) for the disposal of waste rock, located in the American Creek drainage; 


 Water management systems that maximize recycling and treat all waters affected by the Donlin Gold 


Project in accordance with pertinent federal and state legislation; 


 On-site power generation and electrical distribution; 


 Construction and permanent camp facilities with showers, lavatories and dining facilities; and, 


 An assortment of shops, warehouses, and offices to support mine operations.  


The permit authorizes the discharge of treated wastewater to Crooked Creek from Outfall 001. The proposed 


facility is expected to operate at a net positive water balance thus necessitating the need to discharge excess 


water. The location of Outfall 001 is shown on Figure 1. The water treatment plant (WTP) location and planned 


facility layout during operations are shown on Figure 4. The WTP will utilize oxidation, clarification and 


greensand filtration, with reverse osmosis (RO) polishing as required. A process flow diagram of the Operations 


WTP showing the flow through each treatment unit is included as Figure 5. The WTP will have a combined 


maximum design capacity of approximately 4,750 gallons per minute (gpm), with an anticipated maximum 


treatment rate of approximately 4,500 gpm.  


Influent sources to the WTP will vary in flow over time and are dependent on the facility activities over the 


course of the life of mine (LOM) and include: 


 Pit dewatering;  


 TSF Seepage Recovery System (SRS); 


 Contact Water Dams (CWD) located at the upper and lower ends of the WRF; 


 TSF Pond; 


 Domestic wastewater (contingency only);  


 Incinerator scrubber water; and 


 Storm water collected from areas not covered under another wastewater discharge authorization that 


does not report directly to the Contact Water Dams.  


The maximum flow to the WTP from the dewatering wells will be approximately, 2,300 gpm, which is 


predicted to occur in the mid-point of LOM. Over the operations period a maximum seasonal rate of 


approximately 1,100 gpm from the CWDs, 44 gpm from the TSF, and approximately 800 gpm from the SRS 


would be treated. The maximum combined flow to the WTP is approximately 4,500 gpm, which is predicted to 


occur in the mid-point of LOM (approximately in Year 12 LOM). Maximum monthly flowrates from the 


influent sources for each year of operation were estimated from the water balance model. 


The treatment process will include two feed equalization tanks. The first tank will exclusively receive feed from 


the pit dewatering wells with relatively good water quality, referred to as low mineralized wells. The second 


tank will collect the incoming feed from the CWD, SRS and TSF sources as well as from pit dewatering with 


relatively poor water quality, referred to as high mineralized wells. The first tank containing well water will 


feed Train #1. The second tank will ordinarily feed Trains #2 and Train #3. Blowers will supply air to the WTP 


feed tanks for mixing and to allow for iron oxidation. From the feed water tanks, the water in each train will be 


pumped to high rate clarifiers (HRCs). Sulfuric acid and ferric sulfate will be dosed in line ahead of the HRC to 







 Page 8 of 45 


adjust pH for the iron co-precipitation process. The pH and ferric sulfate dosage will be adjusted to optimize 


arsenic and antimony removal. In the HRC, a polymeric flocculent will be added to assist with the 


agglomeration of the precipitated ferric hydroxide and co-precipitates. The solids are separated in the 


clarification step. The overflow (treated water) from the HRC clarifier in each train will be collected in the 


clarified water transfer tank, and then pumped to the greensand media filters. The greensand media filters will 


be dual media filters. The top layer will be anthracite intended for TSS removal and the bottom layer will be the 


greensand media itself. Potassium permanganate (KMnO4) will be injected upstream of the greensand filters to 


treat manganese. The greensand filters will be backwashed with air and water. Brine from the RO system will 


be used for backwash water. Wastewater from filter backwash will be sent to the Backwash 


Wastewater/Clarifier Sludge Receiver Tank. This combined wastewater will be pumped to the TSF or used in 


the process. 


RO pre-treatment to protect the membranes from oxidation, scaling, and fouling includes antiscalant addition 


and a 5-micron absolute cartridge filtration system installed ahead of the RO system. The RO systems are 


designed to operate at 75% recovery. The brine from the RO process will be collected in the RO brine water 


tank. The majority of the water from the brine water tank will be pumped to the reclaim water tank for reuse in 


the process plant, while some will be discharged to the TSF and a small amount will be used for backwashing 


the greensand filters.  


RO permeate will be discharged to the RO permeate water tank. Before entering the tank, the pH will be 


adjusted to within the discharge range (7.5 – 8) by addition of soda ash (Na2CO3) and to also increase the 


alkalinity of the treated water as required. It is not expected that RO treatment will be required for the higher 


quality pit dewatering well water being treated in Train #1. Typically discharge from the greensand filters in 


Train #1 will be directed to the RO permeate water tank. RO units will be available to be used in Train #1 as a 


back-up system when required to meet discharge standards. In normal operation, treated water from Trains 1, 2, 


and 3 will be pumped from the RO permeate water tank to the discharge outfall at Crooked Creek. If, for any 


reason, the treated water is out of compliance with permit limitations, then the water will be transferred to the 


Lower CWD until the problem is resolved. 


A modular sanitary treatment plant (STP) system would be provided for the treatment and discharge of 


domestic wastewater from the permanent camp facilities about 2.4 miles west of the plant site that is anticipated 


to accommodate 638 people. A similar STP system would be provided for the process plant area. The 


discharges from these STPs are anticipated to be permitted under a general APDES permit (Permit Number 


AKG572000). As a contingency in the event of an upset condition or equipment failure, effluent from the STPs 


may be discharged into the TSF from which some water is ultimately routed to the WTP and discharged into 


Crooked Creek at Outfall 001. Bio-solids from the STPs would be incinerated after filter pressing to remove 


excess water. 


2.3 Pollutants of Concern 


Pollutants of concern were identified using Effluent Limitation Guidelines (ELGs) and water quality monitoring 


data for effluent and TSF water as provided by the applicant. See Appendix B for a detailed analysis of the 


pollutants of concern. 


3.0 COMPLIANCE HISTORY 


This APDES Permit issuance regulates a new wastewater discharge to surface water. Accordingly, no 


compliance history is available for this first-time APDES permitting action. 







 Page 9 of 45 


4.0 EFFLUENT LIMITS AND MONITORING REQUIREMENTS 


4.1 Basis for Permit Effluent Limits 


The Clean Water Act (CWA) requires that the limits for a particular pollutant be the more stringent of 


either technology-based effluent limits (TBELs) or water quality-based effluent limits (WQBELs). 


TBELs are set according to the level of treatment that is achievable using available technology. A 


WQBEL is designed to ensure that the Water Quality Standards (WQS) of a waterbody are met and may 


be more stringent than TBELs. Both TBELs (Code of Federal Regulations (CFR) 40 CFR § 440 adopted 


by reference in 18 AAC 83.010) and WQBELs are included in the permit. See APPENDIX B for further 


discussion of the technical and legal basis for the proposed effluent limits in the permit. 


Outfall 001 is associated with the discharge of the following waters from the mine site: mine drainage 


and storm water from the CWDs, pit dewatering water, SRS water, excess precipitation from the TSF, 


and domestic wastewater from the STPs (contingency only as described in Section 2.2). The 


Environmental Protection Agency (EPA) promulgated effluent limitation guidelines (ELGs) for the ore 


mining and dressing point source category at 40 CFR Part 440, which include TBELs for this point 


source category, adopted by reference in 18 AAC 83. Subpart J is applicable to the Copper, Lead, Zinc, 